

Number: TTJ0170526

Applicant: YUGOLD TEXTILES CO., LTD.
3/F., NO.394,
MIN SHENG W. RD.,
TAIPEI,
TAIWAN, R.O.C.

Date: DEC 15, 2006

Sample Description :

One (1) Piece Of Submitted Sample Said To Be Polar Fleece Knitted Fabric, With Brush + One Side Anti-Pilling Finish, In White.

Applicant's Provided Care Instruction/Label : -

Date Received/Date Test Started : DEC. 11, 2006

Standard : -

Style/Article No. : -

Order No. : -

Buyer's Name : -

Agent's Name : -

Ref. : -

Conclusion:

Based Upon The Results Of The Flammability Test Reported, The Sample Submitted For Testing Is Rated As A Class 1 Material (Normal Flammability) When Tested And Classified In Accordance With Procedures And Requirements Of The Federal Flammable Fabrics ACT Of 16 CFR Part 1610 Originally Effective From January 1953.

Authorized By:
On Behalf Of Intertek Testing Services
Taiwan Limited

Carol Peng
Director
Textile And Footwear Division

Number: TTJ0170526

Tests Conducted (As Requested By The Applicant)

1 Wearing Apparel Flammability: 16 CFR 1610

Plain Surface

Raised Surface

Burn Direction:Length	Burn Direction:Length
Prelim Raised Surface :	Prelim Raised Surface :
Length SFPOI	Length SFPOI
Width SFPOI	Width SFPOI
Original (Seconds)	After One Drycleaning/Laundrying (Seconds)
1. SFPOI	1. SFPOI
2. SFPOI	2. SFPOI
3. SFPOI	3. SFPOI
4. SFPOI	4. SFPOI
5. SFPOI	5. SFPOI
6. SFPOI	6. SFPOI
7. SFPOI	7. SFPOI
8. SFPOI	8. SFPOI
9. SFPOI	9. SFPOI
10. SFPOI	10. SFPOI
Average : -	Average : -

Class 1

Classification : Class 1 - Normal Flammability

Explanation Of Flammability Results:

SF POI Surface Flash, At Point Of Impingement Only(Equivalent To "Did Not Ignite" For Plain Surface).